



ALFRED H. KNIGHT

CERTIFICATE No: **025459**  
OF,

7244/VAR/IST/TG

**QUALITY TEST**

MESSRS.  
NAM DEMIR ESYA SANAYI VE TIC. LTD.  
IMES SANAYI SITESI  
E BLOK.501. SOK. NO.17  
DUDULLU, ISTANBUL-TURKEY

Istanbul, 11.04.2000

**PRODUCER** : NAM DEMIR ESYA SANAYI VE TIC. LTD.  
IMES SANAYI SITESI, E BLOK 501. SOK. NO. 17  
DUDULLU-ISTANBUL , TURKEY

**MATERIAL** : SPRING CLAMP

**INSPECTION DATE** : 06.04.2000

Upon instructions received we did attend at the Producer's premises to take samples from the above mentioned material at the above mentioned location. The purpose of the visit was to obtain independent samples from the material to be able to do physical tests for quality approval.

Samples were taken by our inspector at random. 3 spring clamps representing the production were tested for tensile strength and hardness.

**WE REPORT AS FOLLOWS:**

**Test Condition** diameter : 8 mm ; section area : 50.27 sq.mm length : 425 mm

**Tensile Strength** **Mean** : 2,788 kgs as breaking load

Page 1 of 2

ALFRED H. KNIGHT GÖZETME ve ANALİZ HİZMETLERİ A.Ş.

ALL INSPECTIONS ARE UNDERTAKEN SUBJECT TO OUR STANDARD TRADING TERMS  
AND CONDITIONS PRINTED ON THE REVERSE OF THIS CERTIFICATE

Cumhuriyet Caddesi No: 37 D.7 80090 Taksim - ISTANBUL / TURKEY  
Tel: (0212) 235 80 95 - 235 80 96 - 254 10 50 - 256 08 27 Fax: (0212) 254 34 13  
E-mail: istanbul@alfred-h-knight.co.uk • ahktr@netone.com.tr

Registered in Istanbul, Reg. No. 231227/178793